
 

1600 Battle Creek Road, Morrow, GA 30260 

W.B. CASEY WRRF BIOSOLIDS FACILITIES UPGRADE 
ADDENDUM # 1 

DATE Thursday, November 4, 2021 

RFP NUMBER 2021-WR-23 

PRE-PROPOSAL MEETING Thursday, November 4, 2021, at 10:00 a.m. local time 

RFP OPENING DATE Monday, December 13, 2021, at 3:00 p.m. local time 

 

Page 1 of 6 

QUESTIONS: 

1.  What is the overall budget? 

Answer:  

 See Section 2.2 Project Budget and Funding. 

2. Please furnish the Task 6 TM, Part 1 – W.B. Casey WRRF Biosolids Alternatives Evaluation 
(Jacobs, 2019) that is referenced in the RFP.  

Answer:  

See Clarification No. 1, 2, and 3.  

 
3. Please furnish any other TMs developed to support the Preliminary Engineering Report 
[...]
PO4‐P mg/L 380 260 267 400 440 720 510 260 425 400 720 7
TP ‐ PO4‐P mg/L 570 550 403 276 736 405 240 240 454 405 736 7
(TP ‐ PO4‐P)/TSS ‐‐‐ 0.030 0.030 0.015 0.037 0.021 0.012 0.012 0.024 0.025 0.037
pH s.u. 5.2 5.0 5.1 5.0 5.0 5.1 5.1 5.2 4
temperature C 22 23 21 23 22 23 22 23 21 22 23 23 8

Dewatering Filtrate
TSS mg/L 634 500 648 576 648 308 456 532 480 204 708 204 518 532 708 11

Dewatering Cake
TS ‐‐‐ 15% 17% 17% 16% 16% 14% 13% 16% 14% 14% 15% 13% 15% 15% 17% 11
VS ‐‐‐ 13% 16% 15% 14% 14% 12% 12% 14% 13% 12% 13% 12% 13% 13% 16% 11
VS/TS ‐‐‐ 87% 91% 89% 90% 86% 88% 89% 86% 90% 89% 89% 86% 89% 89% 91% 11

Pellets 
TS ‐‐‐ 96% 96% 95% 94% 94% 94% 94% 93% 91% 95% 95% 91% 94% 94% 96% 11
VS mg/L 72% 78% 73% 71% 74% 78% 73% 76% 72% 72% 75% 71% 74% 73% 78% 11
VS/TS ‐‐‐ 75% 81% 77% 76% 79% 83% 78% 81% 79% 76% 78% 75% 78% 78% 83% 11
TKN/TS ‐‐‐ 6.0% 5.3% 5.3% 5.6% 5.6% 6.0% 2
TP/TS ‐‐‐ 1.6% 1.9% 1.6% 1.7% 1.7% 1.9% 2
Fe/TS ‐‐‐ 1.0% 1.0% 1.0% 1.0% 1.0% 1.0% 2
K/TS ‐‐‐ 0.26% 0.37% 0.26% 0.31% 0.31% 0.37% 2
temperature C 50 48 48 49 49 50 2



\ 

\ 

  

Attachment 2 
Sample Locations 



Flint River Outfall
Sample Location



Rum Creek Sample 
Location



 

Memorandum 

  

10 10th Street, Suite 1400 

Atlanta, Georgia 30309 

United States 

T +1.404.978.7600 

www.jacobs.com 

 

PPS0415201712ATL 1 

 

Subject Task 3 TM – W.B. Casey WRRF Process Model Calibration and Plant Capacity Analysis   

Project Name W.B. Casey WRRF Capacity Analysis and Plant Expansion Evaluation 

Attention Clayton County Water Authority (CCWA) 

From Scott Levesque/Jacobs Engineering Group Inc. (Jacobs) 

Kristina Yanosek/Jacobs 

Date April 17, 2020 

 

1. Introduction 

The purpose of this evaluation was to determine the capacity of the existing W.B. Casey Water 
Resources Recovery Facility (Casey WRRF) liquid stream processes. This capacity assessment is based 
on the current operating conditions with the new phosphorus polishing facilities. The capacity assessment 
assumes that new solids processing facilities are not in place. 

Jacobs developed a simulation model of the Casey WRRF using Jacobs’ proprietary Professional 
Process Design and Dynamics (Pro2D2) software. Pro2D2’s underlying activated sludge model is based 
on the International Water Association’s Activated Sludge Model 2d.  

The Casey WRRF model was calibrated using 2018 operating data and results of a special sampling 
campaign conducted in April 2019. The calibrated model was used to assess capacity of the secondary 
treatment process, including its bioreactors, secondary clarifiers, return activated sludge (RAS) pumps, 
blowers, and diffusers. 

Pump stations and other treatment processes were evaluated using criteria specific to the process. For 
example, preliminary treatment process capacities are based on ability to handle peak flow. Using 
peaking factors developed under another task, peak flow capacities were converted to corresponding 
maximum monthly average flow to facilitate comparison of all processes on a common basis. 

This memorandum only addresses capacity of liquid-stream plant facilities. It has already been 
determined that the solids side of the plant operates beyond capacity; the drying process operates more 
hours per week than desired and is at the end of its useful life. 

2. Process Simulator Calibration  

Pro2D2 was configured to represent treatment processes at Casey WRRF, including primary clarifiers, 
bioreactors, secondary clarifiers, waste activated sludge (WAS) thickening, unaerated sludge holding, 
dewatering, and drying. Preliminary treatment and disinfection are not reflected in Pro2D2 process 
simulations. Pro2D2 PBNR (biological nutrient removal) modules were included to model fermentation in 
the primary sludge blanket and sludge holding tank, both of which were observed during April 2019 
special sampling. The Pro2D2 process flow diagram shown in Figure 1 also includes modules for tertiary 
chemical phosphorus removal (used when assessing plant capacity) and filtration (not used for this initial 
simulation work). 



 
Task 3 TM – W.B. Casey WRRF Process Model Calibration and Plant Capacity

Analysis

 

2 PPS0415201712ATL 

In Pro2D2, flow and characteristics of raw wastewater without recycles are inputs, but Casey WRRF “raw 
wastewater” samples also include recycles from solids handling processes and odor control. Raw 
wastewater without recycles was characterized in the April 2019 special sampling campaign, and these 
characteristics were the starting point for calibration to 2018 conditions. Small adjustments to special 
sampling wastewater fractions were made to match apparent soluble chemical oxygen demand (COD) 
and 5-day biochemical oxygen demand (BOD5) fractions during 2018. The plant effluent flow 
measurement was used as a surrogate for unmeasured plant influent flow. 

 

Figure 1. Pro2D2 process flow diagram for W.B. Casey WRRF 

Most simulator inputs were set to match average measurements during 2018. Data from the sampling 
campaign were used for many inputs for parameters, which are not routinely measured, such as volatile 
fatty acids (VFAs) production. Key points on inputs and parameter adjustments are as follows:  

 Primary clarifiers were not used on 80 days of 2018. This was represented as 22 percent liquid 
stream bypass around the primary clarifiers. An additional 5 percent liquid stream bypass was 
included to represent undocumented occasions when primary clarifier(s) were in service and partial 
liquid stream bypass was used. 

 Primary clarifier total suspended solids (TSS) removal was adjusted to match 2018 average primary 
effluent TSS concentration. 

 Primary sludge blanket volume was calculated using clarifier surface area and reported sludge 
blanket depth. This became the volume of the primary sludge fermentation reactor (“PBNR PSD” in 
Figure 1). Heterotroph maximum fermentation rate was adjusted in a “pre-calibration” step using 
special sampling campaign conditions to match measured and simulated VFAs in primary sludge. 
The fermentation rate was decreased from a default of 3 to 0.8 g COD/g COD/d. 

 Some solids destruction occurs during fermentation. The input value for primary sludge concentration 
leaving the primary clarifier model unit was adjusted such that the concentration after fermentation 
matched the measured value. 

 Plant operating data for 2018 show zero primary sludge (PS) diversion to the bioreactors on 
80 percent of the days (including those when no primary clarifier was in service) and average 
diversion of approximately 2,000 gallons per day. Anecdotally, significant PS diversion is used to 
ensure acceptable pellet quality. Plant staff report that they direct 95 gallons per minute (gpm) of 
primary sludge to the bioreactors for 9 hours per day (51,000 gallons). The objective of directing 
some of the primary sludge to the bioreactors is to achieve 75 percent secondary sludge/ 25 percent 
primary sludge on a mass basis. Further, plant operating data show overall PS flow (sum of flows 



Task 3 TM – W.B. Casey WRRF Process Model Calibration and Plant Capacity 

Analysis  
 

PPS0415201712ATL  3 

directed to solids handling and the bioreactors) that is too low based on solids mass balance across 
the primary clarifiers. Assuming reported PS diversion to the bioreactors to be incorrect, this simulator 
input was adjusted until reported and simulated WAS flow rates matched. 

 Secondary treatment solids retention time (SRT) was adjusted to match 2018 average mixed liquor 
suspended solids (MLSS) concentration. 

 RAS flow was adjusted to match 2018 average RAS concentration. 

 Staff indicated that mixed liquor recycle is maintained at approximately 50 percent of pump capacity 
and that bioreactor swing zones are only aerated occasionally to contend with elevated effluent 
ammonia. Therefore, mixed liquor recycle was directed to Zone 1 at 50 percent of pump capacity. 
This corresponds to 220 percent of forward flow, although flow pacing is not used. The bioreactor 
swing zone was unaerated.  

 A diffuser fouling factor of 0.8 was assumed. Dissolved oxygen concentration in aerated zones was 
adjusted such that the total airflow matched the reported airflow, and airflow per diffuser was made 
equal in the various zones. 

 Reported ferric sulfate solution feed rate was used initially, along with solution specific gravity and 
iron concentration, to calculate the iron feed rate. Iron feed rate was converted to a ferric chloride 
feed rate, which is used in Pro2D2. However, it was found that using 85 percent of reported solution 
feed rate in the simulator resulted in a better match between reported and predicted primary effluent 
total phosphorus (TP). 

 Plant W3 use was based on reported quantities for preliminary screening, scrubbers, caustic push, 
belt filter press (BFP) spray water, biofilters, secondary clarifier surface sprays, and sodium 
hypochlorite mixing. 

 No change to default sludge holding tank fermentation kinetics was required to match observed VFA 
production during the April 2019 special sampling. 

 Dewatering solids capture, which is not routinely measured, was set to match performance during 
April 2019 special sampling. 

 The dryer module was modified such that VFA and ammonia entering the process would not appear 
in the cake or condensate. These constituents would be volatilized and emitted to the atmosphere. 

Attachment 1 summarizes the results of simulator calibration, comparing observations to simulator 
predictions. Some discrepancies are described below: 

 As mentioned, reported primary sludge diversion to the bioreactors was too low to be reasonable. 

 The simulator does not predict an increase in ammonia concentration across the primary clarifiers as 
observed, and it would not do so without modifying the underlying model. Biokinetic transformations 
in the primary sludge blanket (hydrolysis and ammonification) could result in ammonia production, 
some of which could reach the primary effluent. Reported and predicted primary effluent ammonia-
nitrogen matched more closely than primary influent, which is considered more important for accuracy 
of secondary treatment simulation.  

 Primary effluent COD concentration was underpredicted; however, primary effluent BOD5 
concentration matched.  



 
Task 3 TM – W.B. Casey WRRF Process Model Calibration and Plant Capacity

Analysis

 

4 PPS0415201712ATL 

 Reported dewatering feed volume and mass flows are too high to be consistent with reported pellet 
production and reasonable BFP solids capture. Inaccuracy of the dewatering feed flow meter is the 
most likely explanation. 

Despite these discrepancies, there is general agreement between observations and simulation results, for 
example, overall biosolids production. This calibrated model served as the basis for the following process 
capacity analysis. 

3. Process Simulator Configuration for Capacity Evaluation  

Following calibration, the Casey WRRF model was modified to add the tertiary chemical phosphorus 
removal process (DensaDeg) now under construction. Loads of raw wastewater aggregate parameters 
(COD, BOD5, etc.) were changed from calibration values to the design basis values for loads and load 
peaking factors as summarized in Task 1 TM – W.B. Casey WRRF Design Basis. Raw wastewater 
constituent fractionization was the same as calibration to 2018 operating data. 

Secondary treatment process capacity was determined using the B.1 limits for Huie Wetlands discharge. 
These limits include 0.60 milligram per liter (mg/L) monthly average TP. Ammonia-nitrogen (NH3-N) limits 
are seasonal. May through October, monthly and weekly average NH3-N limits are 0.5 and 0.75 mg/L, 
respectively. November through April, monthly and weekly average NH3-N limits are 1.4 and 2.1 mg/L, 
respectively. 

B.2 limits were used for the portion of flow discharged to the Flint River. Monthly and weekly average TP 
limits are 0.3 and 0.45 mg/L, respectively.  

Process capacity was based on near-term operation of the plant, that is, before solids process 
improvements (anaerobic digestion and new thermal drying facility) are implemented that will eliminate 
the need to maintain a high ratio of secondary to primary solids. For the capacity analysis, the target 
blend of secondary and primary solids was 75 percent secondary and 25 percent primary on a mass 
basis. 

Simulations were performed at maximum month flow, maximum month loads, and winter temperature 
(16.6 degrees Celsius). Simulations were performed at different flows, and therefore loads, until a 
capacity-limiting condition was reached. Potential limiting conditions include secondary clarifier thickening 
failure, ability to satisfy aeration requirements, or ability to meet effluent requirements. 

Two of three primary clarifiers, three of three bioreactors, and three of four secondary clarifiers were in 
service for the simulated condition to match previously established redundancy criteria for these unit 
processes. 

To achieve the target winter NH3-N limit (1.3 mg/L monthly average), a nitrification safety factor of 1.5 
was selected and appropriate effluent ammonia concentration was confirmed using the simulator. In 
2018, bioreactor pH averaged 6.4 standard units (s.u.), which is too low for optimal nitrification under 
design conditions and would require excessive SRT. For the capacity analysis, bioreactor pH of 6.8 s.u. 
was assumed, which would be achieved using caustic feed. The resulting total SRT required was 
9.3 days. 

In March 2017, reported secondary effluent TSS was 9.9 mg/L For the capacity analysis, secondary 
effluent TSS of 10 mg/L was used. 

The bioreactors were simulated in anaerobic-anoxic-oxic (A2O) mode (versus current operation in 
Modified Ludzack-Ettinger [MLE] mode), that is, with internal mixed liquor recycle directed to the second 
zone. The A2O mode was used because it was expected to result in better enhanced biological 
phosphorus removal than MLE. The bioreactor swing zone was aerated, albeit at lower dissolved oxygen 
concentration (0.8 mg/L) than other aerated zones (2 mg/L) to optimize airflow. The mixed liquor recycle 



Task 3 TM – W.B. Casey WRRF Process Model Calibration and Plant Capacity 

Analysis  
 

PPS0415201712ATL  5 

pumping rate was set to the pump capacity to maximize denitrification and minimize aeration 
requirements. 

Secondary effluent flow split to the DensaDeg process was set to the permitted discharge to the Flint 
River (6.6 million gallons per day [MGD]), with the balance directed to the E.L. Huie wetlands. The 
simulator predicts that discharge to the river would have 0.07 mg/L TP, which is below the B.2 limit of 
0.3 mg/L. Discharge to the wetlands would have 0.23 mg/L TP, which is below the operational target of 
0.3 mg/L TP. 

For DensaDeg, ferric chloride dose was set at 10 mg/L, and underflow concentration was set to 
30,000 mg/L. Chemical solids and WAS were co-thickened by rotary drum thickeners. Incomplete solids 
capture by rotary drum thickeners (95 percent), BFPs (97.5 percent), and dryers (99 percent) resulted in 
chemical solids in plant recycles, and these solids have the capacity to bind additional orthophosphate. It 
was found that with the DensaDeg process in service, iron feed (ferric chloride or sulfate), to secondary 
treatment was unnecessary. 

4. Unit Process Capacity Results 

4.1 Influent Pumping 

Pumping capacity of each raw sewage pump station (Casey and Jackson) is based on one pump out of 
service (that is, firm capacity) with online pumps operating at the design point. Recent data (2016 to 
2018) indicated peak hour to maximum monthly average flow peaking factors of 2.06 and 2.45 for the 
Casey and Jackson pump stations, respectively. Using these peaking factors, the corresponding 
maximum monthly average flow was determined.  

Maximum monthly average capacity of the Casey Raw Sewage Pump Station reflects recycle flow, which 